& VK

Ht
m

ﬁmmmmmmmm
wn H
ity

2EM g m e
e 3 TR -1 - T T T X X

Ik EE

GFANFBEREMT WM B E X
4

>,
E
mng
#gﬂﬁ

T363
T018-01
T018-01
T994
T960-01
T940-11
T388
T379-21
T320
T310
T246
T424
T409-38
T501-62
T566
T790
T840-03

P

HmERMBNEAE 2 — 9 — 37
R BHFE S ISET R ERFER 2 F2-3
RHE B BEFER B ERERER , T2—3
WERREHTAKFAHEA33 92 0 -1
BEEEEHS#HEFT—BEH1 — 1
FEEERTEHEN2 6 17
EHEEEHE  HH%E%IN4L4 966
HEEAMBE TR AXSEENHL 8 3
AR FEHMEHRIL—DR21-10
K%Empm¥ﬁMﬁM1szs
MEMNBEEARTHFKmML 19
BE R ®EATLES — 3 — 16
INZLE i AR IR AT #EEMT R 5 4 3 — 3
B REPDERTEITHMNT730—1
AKEWFEEHTEHEF 23 -1 —14
FREMRILTAF®E I T H23—18
R BEE T ARRE R THIE3120— 2

Ik =1L

Y. T e—

| PXFFUI-ZNILTF

MODEL

 TsRvavx

IN="1") X
PARTS LIST

o~ ﬂf! -
|
|
| |

048 (771) 188141
20184 (43) 41604%)
220184 (43) 416060 _
720236 (54) 0681 ~ ™
0245 (53) 0885

0258 (23) 1329
720262 (93) 48882693
0272 (68) 3119
0286 (22) 5324
0292 (41) 3751~2
B0462 (45) 6581
0543 (64) 9454
0552 (75) 6172~3
80583 (93) 0041
0726 (54) 1621
80899 (73) 2325
0952 (98) 0741

MAMETORA AGRIC MACHINERY CO, LTD.

0411—0500—-0000—18S



*H R OHN O
(1) BREXOHEI., XFORHES +» 2— FNO. &d « BAY
%M‘faﬂgaﬁb\ij-o

(2) EXHBmORMIIZHITERA,

3 FMEBRRLTCOMERREHFABREZ I,
HRRXBzomBEUREFERA LT &, HEET EBKE
ORAITED ET,

4) BEHCIBRAEXKZRILETo . EEREAEXENE T,

(6) ABREBFRIOZVERTES, CEB35808p0FT
ODTHREBZBS SEAO LHEE T,

¢ NOTICE ( Request for Customers)

(1) In placing an order for parts, be sure to specify
the index number in this list, code number name
of items and the number of parts.

(2) Return of ordered goods cannot be accepted.

{3) Be sure to use the standard parts listed herein
as repair parts.
Use of other marketed or similar goods often causes
a deterioration of performance and an earlier damage.

(4) Since orders for parts rush in during the demand
season, earlier order are recommended.

(5) As in some cases forms and dimensions may be
different owing to remodelling or modifications,
order parts upon noting the model number.

|
|
|
I

H /N

CONTENTS

e i SECTION NAME PAGE
S 9250 A T = 72 e e PR PP P O 2~3
TRANSMISSION GROUP
RS YR Ty g Y e mreeremmnectannce st o e SRR R e o 56 L s 4~5
TRANSMISSION GROUP
RS YR T &g M eereeeeereerere st 6~7
TRANSMISSION GROUP
RS YR Ty orm Y REBeeeerreeses st e s 8~9
TRANSMISSION GROUP
D S RSN . |- 0 P SR PP e 10~11
CHANGE LEVER GROUP
97 15 = 19) oMy 1) [ EAoooaon oo BRI Vil R O B < oo man B ssu gy e es e s s et s 12~13

CHASSIS « PULLEY GROUP

INY FIVEQ{;?: ............................................................................................ 14~17
HANDLE GROUP

g_yl)jy,\u.gg% ................................................................................... 18~19
ROTARY COVER GROUP

EREVOR W I FRTA B o S0 S0 e eeara o BB ree e vena e enneeannens Yavooasgad i NN 20~21
ROTARY COVER GROUP

20 71 [ SO NV PO PP TP UPPPP PN OPRIIPTIS > TR & SETIPTRTTRIY 2993
WHEEL GROUP

4 7 31 SR VP PP PP PRSP RORE POV SIS ¥ TP 22~23
REAR WHEEL GROUP

AT Z e FIaa — 2 —BE 5o Bl e e e eee e eeniEen et ian e ekt nseus GEERenabe 24~25

CROSS BLADE SHAFT:DRUM ROTOR GROUP
/= ) Aa0n00 000 @008 B I000 0D BRGS0 0 B0 0 SOERO ag 0000000000000 26~27

ACCESSORY PARTS GROUP



P33 ZRIv v aBEk
TRANSMISSION GROUP

A.

o

PSR wvariE

A. TRANSMISSION GROUP
RiiES| 22— FNO. it il # s M =
NO. CODE NO. PARTS NAME UNIT REMARKS
1 T
A-01 | M81-0107-000 TRANSMISSON ASS'Y VAVX | PR u¥s>y Ty V4VX| 14 | A1A44. B1~45, C1~25, D1~31
A-02 | MB1-0106-000 |COUNTER MISSON ASS'Y V4| #V¥% Is¥a> Ty V4 178 | A6
A— 1 | M81-0111-010 CASE, counter R HoR r—-Z R 1
A— 2 | MB1-0111-000 |CASE, counter L HoE r-Z L 1
A— 3 | 9BT-0701-603 |Bolt, M7Xx16 |#rh M7X16 9
A— 4 | 9SW—0700-003 |SPRING WASHER, £7 SFYHR BT 11
A— 5 | ONT-0700-003 |NUT, M7 Fu b M7 11 .
A— 6 | MB1-0112-000 |BOLT XIGHELY 2 '
A— 7 | 9SW-0800—003 |SPRING WASHER, £ '8 SFYHE 8 3
A— 8 | 9BT—0802-003 |BOLT, M8x20 Ak M8x20 3
A— 9 | MB1—0211-000 |SHAFT, input =2t es U2 1
A—10 | 9BB—6303-001 |BALL BEARING #6303-RS |#-& 7Y #6303—-RS | 2
A-11 | 9RC-0500-340 |ROLLER CHAIN, endless B~ ¥z» 5/8 34L 1
A—-12 | MB1-0242-000 | 14T SPROCKET 14T X7msy b 1
A—13 | MB1—0228-000 | SEAL WASHER YN Ty 1
A—14 | 9SW-0800-003 | SPRING WASHER, &8 SR HE F8 1
A—15 | 9BT-0801-603 |BOLT, M8x16 HFah M8X16 1
A-16 | MB1-0229-000 | SEAL CAP Ve Fy T 1
A-17 | MB1-0137-000 |MISSION CASE R Syvavsy * R 1 | A38-43
A-18 | MB1-0138-000 |MISSION CASE L Sy varr—A L 1 p
A—-20 | M60-0116—000 | PLUG, oiling Faya ¥ 1
A—21 | 9BT-1001-203 |BOLT, M 10x12 HAh M10X12 1
A—-22 | MB1-0124-000 | PACKING, oildrain Maay ol Ey 1
A—23 | 9BT-0701-600 |BOLT, M7X16 Frh M7X16 22
A-24 | 9SW-0700-000 |SPRING WASHER, 27 Sy A7 22
A—25 | ONT-0700-000 |NUT, M7 | Fv b M7 22
A—26 | 9BT-0801-603 | BOLT, M8Xx16 Hrk M8X16 1
A—27 | 9SW—0800—003 | SPRING WASHER, &8 SR 9HE Z8 1
A—28 | 9NT-0800-003 |NUT, M8 F» b M8 1
A—29 | M81-0125-000 | RETAINER,side clutch wire | ¥4 175»F 74¥-07 1
A—30 | 9BT-0702-003 | BOLT, M7x20 vk M7x20 2
A—31 | 9SW-0700-003 | SPRING WASHER, @7 S s A 2
A—-32 | 9NT-0700-003 |NUT, M7 F» b M7 2
A—33 | MB1-0126-000 | HOLDER, edge Yray VLl ~vs 1
A—34 | 9BT-0702-003 | BOLT M7x20 Ak M7x20 4
A—35 | 9SW-0700-003 | SPRING WASHER, &7 SRR LT 4
A—36 | 9NT-0700-003 |NUT, M7 F» b M7 4
A—37 | M40-3711-040 | MARK, edge holder Poay va )3 PYYrI 1
A—38 | M81-0222-000 | SHAFT,clutch fork R 299F 7+~2 v+7F R 1
A—39 | M81-0223-000 | SHAFT,clutch fork L | 299F 74=2 ¥x7F L 1
A—40 | M81-0240-000 | FORK, side clutch PANIToF Tx—0 2
A—41 | 90R-1200-001 | O—RING oV 2
A-42 | 908-1218-0500 | OIL SEAL FAN T—n 2
A—43 | 9TP-0402-2000 | TAPER PIN  4x22 F—S-Ey 4X22 2
A-44 | R16-1404-000 | MARM, division VoY 1

—3—



PSoRX3wva Bk
TRANSMISSION GROUP

B.

P x3ysa Mk

B. TRANSMISSION GROUP
R#iE5| - FNO. i i # - w =
NO. CODE NO. PARTS NAME UNI% REMARKS
B— 1 | M81-0243-000 |SHAFT,main RSy 1
B— 2 | M81-0244-000 |GEAR 22T ¥ 22T )
B- 3 | 108-0220-000 |GEAR,change 15T Fa.ry ®r 15T 1
B— 4 | M58-0224-000 WASHER ,main shaft vavs WHEX 1
B— 5 | M81-0247-000 |GEAR 27T ¥¥— 27T 1
B— 6 | 9BB-6203-000 |BALL BEARING ‘fﬁ—» ~FYv 7 46203 1
B— 7 | 9BB-6204-000 |BALL BEARING Ko RTYys #6204 1
B- 8 | 9RS-2200-005 |SNAP RING.S-22 2Fy T Yr §-22 1
B— 9 | 9RR-4000-015 |SNAP RING R-40 23,7 Y»7 R—40 1
B-10 | O9RP-4700-015 |SNAP RING R—47 2F»7 Yrs R-4T 1
B—11 | 90S-1740-0802 |OIL SEAL A4n v SC—17408 1
B—12 | 90§-3547-0702 |OIL SEAL A4n v—n SC-35477 1
B—13 | M81-0232-000 |SHAFT 2 2 oo 1
B-14 | M81-0233-000 |GEAR 14-44—25 v 14-44-25 | 1
B—15 | M81-0234-000 |COLLAR »5— 62L 1
B—16 | M23-0258-001 |WASHER,back shaft S0 Vs FHE 3
B—17 | M07-0313-001 | PACKING, shifter rod 7R Byt my Sy Ey 7
B-18 | ONB-1620-132 |NEEDLE BEARING =—Fr RTY S 4
B—19 | 9SW-1000-000 |SPRING WASHER, £ 10 SERFHF F10 6
B-20 | ONT-1000-010 |NUT,M10 F»} MO 4
B-21 | M81-0214-000 | SHAFT,3rd 3 o 1
B—22 | M81-0215-000 |GEAR, shaft 3rd 3 v ¥x 1
B—23 | MB1-0216-000 |COLLAR, shaft 3rd 3 90 H5— 1
B—24 | M07-0221-001 |WASHER, B ¥4 B 1
B—25 | M07-0238-000 | PACKING,calor shaft n5—vxzbh aw %y | 3
B—26 | ONB-2226-132 |NEEDLE BEARING =—fn =Ty 2
B-27 | 9BT-1002-010 | BOLT.M10X20L #r b M10x20L 2
B—28 | 9FW-1000-000 |PLAIN WASHER, M10 | eSY¥AE MI10 2
B—29 | MB1-0218-000 | GEAR,main SHAFT YaTP F¥ 1
B—30 | M81—0219-000 | SHAFT, axle vy 7 2
B—31 | MB1-0220-000 |SLEEVE =Y -7 2
B—32 | MB1-0221-000 |SPRING ,side clutch FANI5»F ENR 2
B—33 | M07-0232-000 | COLLAR Yon FVI BT 2
B—34 | M62-0212-000 | SHAFT,midle FHOY 1
B—35 | 9SB-1250-000 | STEEL BALL 5732 xF—n K-r 5/32 48
B—36 | 9BB—6007-000 |BALL BEARING #6007 | ®-r <7J>7 #6007 2
B—37 | 905-3562-1914 |OIL SEAL H4n v—r QLFY-35621319 | 2
B-38 | 9RR-6200-015 | SNAP RING R-62 2F57 Y7 R—62 2
B—39 | M81-0226-000 |CIR-CLIP WR-358 ¥-2Y.,7 WR-358 2
B—40 | MB1-0227-000 |CIR-CLIP AR-41.5S ¥—2Y57 AR-41.58 2
B-41 | M81-0235-000 | SHAFT, back R 1
B—42 | MB1-0236-000 | GEAR, 14-23-29 #r 14-23-29 1
B—43 | MB1-0237-000 | COLLAR,33L »5— 33L 1
B—44 T12-0124—000 WASHER , back shaft Ry V7 YR 1
B—45 | 9RS-1600-005 | SNAP RING. S-16 ZF97 Yy S—16 1




C.

PS5 X3vaHEE
TRANSMISSION GROUP

™

PSox:via MR

C. TRANSMISSION GROUP
REES| 3 FNO. R b % IEE] OB
NO CODE NO. PARTS NAME UNI?‘ REMARKS
C—- 1 | M81-0246-000 SHAFT, change~tilling aFvy ~vII V7 1
C- 2 |M81-0245-001 |GEAR 27T ¥x— 27T 1
C- 3 | M81-0238-000 |WASHER, thrust,18 23R ¥HA 18 1
C— 4 | M81-0273-000 |GEAR 14-20 v 14— 20 1
C- 5 | MB1-0274-000 | GEAR,high—tilling axvy aAYYI FX 1
C— 6 | 9NB-1822-102 |NEEDLE BEARING KT-182210 =— bt ~7Y)»# KT-182210| 1
C— 7 | 9BB-6203-000 | BALL BEARING #6203 K- XFYr #6203 2
C— 8 | 9RS—2200-005 | SNAP RING,S-22 2FyT VS §—22 1
C- 9 | 9RR-4000—015 | SNAP RING,R-40 =xFy7 Y/ R—40 2
C-10 | 9SC-4000-500 | SEAL CAP LY FayT 2
C-11 | M58-0236-000 | SHAFT,middle—tilling DAYy Favhr VI 1
C-12 | M81-0275—000 |GEAR COMPL,middle—tilling| T4V Favhr *¥ (5) 1
C-13 | M58—0238-000 |COLLAR,middle shaft—tilling | 9AVY FaOhrIs HF— 1
”C—14 M13—0227-001 |WASHER, back SR, 23Y PR 1
" C-15 | M52-0248—000 | WASHER, 12(imside)—copper | F¥7yvx 1295 3
C-16 | 9NB-2024-172 |NEEDLE BEARING =—tr Ty 2
C-17 | 9SW-1200-000 | SPRING WASHER, Z12 SR YA L2 2
C-18 | 9NT-1200-010 |NUT, M12 Fo b MI12 2
C—-19 | M81-0276—000 SHAFT, tilling atryrIs 1
C-20 | M58-0240-000 | COLLAR, tilling shaft ak vy h5 - 1
C-21 | 9BB-6206-002 | BALL BEARING #6206 2RS | &-n ~<7)>7 #6202 2RS 2
C-22 | 9RR-6200-015 | SNAP RING R-62 2AFy7 Yvs R—62 2
C-23 | M81-0272-000 | O-RING g62 0=V 62 2
C-24 | gRC-0500-481 | CHAIN,roller 5/8x48 m-3 F:z-¥ 5/8x48 1 | #hF=—v
C-25 | M52-0246-000

SPRING, tilling chain

F N 23R




D.

PS5 x3va Bk
TRANSMISSION GROUP

PSRRI vaBR

D. TRANSMISSION GROUP
RitE5| 22— FNO. i i % e LI
NO. CODE NO. PARTS NAME UNIT REMARKS
D- 1 M58-0311-000 ROD, shifter—low speed FAJZ VYIZE—my b 1
D- 2 | MB1-0311-000 | FORK, shifter L v74-7+—-7 L 1
D— 3 | M07—0313-001 | PASKING, shifter rod v7R—my b NyFy 2
D- 4 M07-0314-000 SPRING , shifter rod vy7i—ay b AR 1
D- 5 | 9SB—2500-000 | STEEL BALL 5/16 2F-r HK—n 5/16 1
D- 6 | 9ST-0302-003 | SPLIT PIN 3x20 7Yy 3x20 1
D- 7 | 9SW=-1000-000 | SPRING WASHER, 210 REpHFHE L10 2
D— 8 | 9NT-1000-010 | NUT,M10 F» b M10 2
D- 9 | M81-0312-000 | ROD, shifter (H) v74—uy H 1
D-10 | MB1—0313-000 | FORK, shifter (H) | v78-74+-2 H 1
D-11 | M07—0313-001 | PACKING, shifter rod vT7E—my b NuFy 2
D-12 | M07—0314—-000 | SPRING, shifter Y7 R—my b AVSE 1
D-13 | 9SB-2500—000 | STEEL BALL 5,6 AF— K-A 5/16 1
D-14 | 9SW-1000-000 | SPRING WASHER, £10 SEFHE F10 2
D-15 | 9NT-1000-010 |[NUT,M10 Fv b MIL0 2
D-16 | 9ST—0302—003 | SPLIT PIN @3x20 7))y @#3%X20£ 1
D-17 | M81—-0314-000 | ARM, shifter—running yoay v7E-T -4 1
D-18 | 90R-1200-001 | O-RING 0Y»2 P-12 1
D—-19 M58—-0316—000 ROD, shifter—tilling axyy vZE—wyh 1
D-20 | M58-0317-000 FORK, shifter—tilling atvy VIE-Tx—7 1
D-21 | M07-0313-001 | PACKING . shifter rod y7g—my b Ny 2
D-22 | M07-0314-000 | SPRING, shifter rod v A—my b AVSR 1
D-23 | 9SB—2500-000 | STEEL BALL 516 RF—n HF—N 5,/16 1
D-24 | 9ST-0302-003 SPLIT PIN #&3%X20 7Yy #3x204 1
D-25 | 9SW-1000-000 SPRING WASHER Z10 SEryHE Z10 2
D-26 | 9NT-1000-010 |NUT, M10 F» b M0 2
D-27 | M81-0315-000 | ARM, shifter—tilling aFyray vyi- T—&i 1
D-28 | 90R-1200-001 |O-RING P-12 oV>7 P-12 1
D-29 | M54-0223-000 | CAP,seald VAN FyyT 1
D-30 | 9CR-0501-003 | SCREW,M5x10 FR @Ry M5X10 1
D—-31 | MD7-0314-010 | SPRING, B shifter rod | Y7 A-By, b AVSE B 3




E FxrrlLA—-%
" CHANGE LEVER GROUP

FrrlL/—RE

E. CHANGE LEVER GROUP
Ri&% 2 — FNO. £ = %, ééé‘ P
NO. CODE NO. PARTS NAME UNIT REMARKS
E- 1 MB81-2303—001 LEVER, change Fry boi- 1
E- 2 124-0831-000 GRIP 77 1
E- 3 |9BT—0601-073 BOLT, hexagonal headless ByHhs THIE Krh 1
E- 4 | ONT-0600-003 |NUT, M6  °" 5T | 5.} M6 1
E- 5 | M81-0917-000 MARK, change Fvy =—=7 1
E- 6 M81-0920-000 LEVER, safety TrEY boi— 1
E- 7 | 103—0013-000 |SPRING A7)y 1
E- 8 9BT-0502-503 BOLT M5X25 Kb M5X25 1
E- 9 9NT-0500-003 NUT, M5 +» b M5 2
E-10 | M81-0921-000 | MARK, safety lever TrEy vi-vy <=7 1
E-11 M58—-0917-001 GUIDE PLATE, tilling TA-—DrNr)I TrFAsr 1
E-12 | M58-0918~000 MARK, change rotary B—%) Fzry <=7 1
E-13 9CD—-0601-603 SCREW, M6X16 $+5a%y M6X16 2
E-14 9SW~0600-003 SPRING WASHER, @6 |-Sx¥#HR 76 2
E-15 ONT—0600-003 NUT , M6 +v b M6 2
E-16 | M81-0924—-000 LEVER, changing rotary a—x) FzxrIuroi- 1
E-17 R14-0911-000 SPRING , lever push Fryy wi- % 1
E-18 9CR-0600—-813 SCREW, M6x8 boRaRXY M6EXS8 1
E-20 9SB-3000-000 STEEL BALL 38 2XF—-n K—-n 3,8 1
E-21 |9SW-0800-023 | WASHER, M8 innertooth | ~y*¥#x M8 P 1
E-22 | MB1-0625-001 | RETAINER, handle NS KA FFIA R 1
E-23 | 9BT-0802-003 | BOLT, M8x20 Kk M8X20 3
E-24 | 9SW-0800-003 SPRING WASHER, &8 SRAFHRX F8 3
E-25 | 9NT-0800-003 | NUT, M8 +» b M8 3
E-26 MB81-0628-000 MARK, sefety lever set TUEY V-t y b =T 1




s Sr— e 7= 1) BiER
" CHASSIS-PULLEY GROUP

= T— KR

F. CHASSIS-PULLEY GROUP
REES| - FNO. s 0 % R W oB
NO. CODE NO. PARTS NAME UNIT REMARKS
F~ 1 MB1-2295-000 FRAME, engine R Tvyry 7v—4 R 1
F— 2 | MB1-2294-000 FRAME , engine L Tryry TJv—=A L 1
F— 3 | M81-0412-000 | COLLAR, frame AVE DN A 2
F— 4 | M58-0412-000 | COLLAR,engine base Tyvy WYYEEA H5- 6
F- 5 | 9BT-1010-503 | BOLT, M10x105 HAh M10Xx105 3
F- 6 | 9SW-1000-003 SPRING WASHER, £10 SERFHA F10 5
F— 7 | 9NT-1000-003 |NUT,M10 F» b M10 5
F— 8 | 9BT-1006-503 | BOLT,M10Xx65 | RAh M10Xx65 2
F-10 | M81-0843—000 | PULLEY,engine zyyy 7=V - 1
F—-11 | 9VA-0440 003 | V-BELT, LA- 44 V~a b LA- 44 2
F-12 | M40-3852-000 | PULLEY,main FRrx T - 1
F-13 | 9BT-0801-603 | BOLT,M8X16 FAh M8B8X16 1
F—14 | 9KY-0503-500 | KEY 5X5X35 %— 5X5X35 1
F-15 M81—-2301-001 STAY , belt cover ~u b PR RT— 1
F-16 | 9BT-0801-603 | BOLT,M8X16 Hrk M8X16 2
F-17 | 9SW—0800-003 SPRING WASHER, g8 | “*¥#% &8 2
1
F-18 | M81-0814-002 | BELT COVER, inside N bR T T4 R 1
F—19 | 9SW—0700—003 | SPRING WASHER, &7 RERFHX LT 2
F-20 | 9NT-0700-003 | NUT,M7 Fu b M7 2
F—21 | 9FW-0800-003 | PLAIN WASHER, 8 eS¥HE L8 1
F-22 | 9SW-0800-003 | SPRING WASHER, &8 RxYHx L8 1
F—23 | 9BT-0801-603 BOLT, M8x16 Frh M8X16 1
F-24 | M81-0815-001 BELT COVER, out side U bt — 1
F-25 | M81-2433-000 MARK, belt cover N pHR- == 1
F-26 | T12-0968-000 | MARK, hand coation F Favd.w—7 1
F-27 | M26-0833—000 | KNOB /7 1
F-28 MB1-0830-000 CAP, belt cover | NNt T A 1
F-29 | M81-0831-000 MARK ; belt cover cap R pHR—- TR =7 1
F-30 | 9CD-0601-013 SCREW , M6Xx 10 <05 axy M6X10 3
F-31 | 9FW-0600-002 | FINISH WASHER,M#6 J4=y¥a Us¥e M6 3
1
F-32 | M81-0846-000 | ARM, tension Frvay T—h 1
F-33 | M81-0847-000 PIPE 17X8 X4 7 - 17X8 1
F-34 | 9BB-6001—002 | BALL BEARING #6001-2RS¥—n X7y #6001-2RS 2
F-35 | M66-0824—000 ROLLER, tension A-W Frvsy arm A-W 1
F-36 | 9RS—1200-005 SNAP RING. S§-12 ZFy7 Yrs S—12 1
F-37 | 9BT-1204-513 | BOLT M12X4.5L P15 #vh M12x45L P.15 1
F- 38 | CBEG-0020-990 | ENGINE GM220LN-350Q x> GM220LN-350 1
1
F—39 | 9BT-0804-003 BOLT M8X40 Fuh M8 x40 4
F-40 | 9FW-0800-003 PLAIN WASHER, # 8 eS¥HE F8 6
F-41 | 9SW-0800-003 | SPRING WASHER, 28 SRV AR L8 4
F-42 | 9NT-0800—003 | NUT M8 For b M8 4
F-43 | M81-1311-001 JaAN FavAHE <=2 1

' MARK , coation

I




Ny FILBBR
G- HANDLE GROUP

N BILBR
HANDLE GROUP

RUFH| 2 FNO. i i % s =
NO. CODE NO. PARTS NAME UNIT REMARKS
G-01 | M80-6020-001 HANDLE ASSY V4V AY AT vy Vav 1 |G—1 ~42
G- 1 | M81-2213-000 SUPPORT, handle SN NPT 1
G- 2 | 9BT-1212-503 BOLT, Mi2X125 Ak M12X125 1
G- 3 | 9SW-1200~003 SPRING WASHER, Z12 | <x¥#%x @12 1
G- 4 | 9NT-1200-003 | NUT, Mi2 b M1 2 1
G- 5 | 9RS-4200-015 SNAP RING AF T Y7 1
G-02 | M81-0603-000 | HANDLE with plate AT ACAZRY D 1
G- 6 | M81-2214-001 HANDLE ~vFn 1
G- 7 | M81-2215-000 MARK, adjusting handle AYIEVF g, w—7 1
G- 8 [ M81-0619-000 | MARK, main clutch Va IF9F w—7 1
G- 9 | M81-0613-004 WIRE, adjusting hardleup down| 5 v 4 F 3 ¥4 U4 ¥— 1
G-10 | M40-0422-000 | PIN, fixing handle my kA aFL Ey 1
G-11 | M40-0429-000 SPRING, fixing pin aFferay SR 1
G-12 | E11-2223-001 LEVER ASS'Y, chutch 75 9vF ViA- Tyv 1
G-03 | M81-0604-000 COVER, ASS’Y, handle |~} 35— Tov 1
G-13 | M81-2231-000 COVER, handle AU MN fi— 1
G-14 | M81-0636-000 | MARK,MAMETORA 70 |[~#A}5 =<=—7 70 1
G~15 | M81-2432-000 | MAME PLATE, main Va Ay 1
G-16 | M86-0717-000 MARK, safety operation TryEy X3y w—7 1
G-17 | M81-2230-000 MARK, R handle cover ~r P i w—27 R 1
G-18 | M81-2229-000 | MARK, L handle cover A~y Fr poi— =—27 L 1
G-19 | M40-4414-001 MARK, safetyjudgment Yavay w—7 1
G-20 | M83-0618-000 | MARK, adjusting handle | ~>Fr %4+ <—27 1
G-21 | 9BK-0601-063 BOLT', M6X10 wi th E5-5% R Kb MEX10 2
s-p-washer

G-04 | M81-0605-001 LEVER ASS'Y, tension | Fvvar voi— Tuv 1
G-22 | M81-2222-000 LEVER, tension Frvay Leie 1
G-23 | 124-0831-000 | GRIP 7Yy 7 1
G-24 | 103-1012—-000 | PLAIN WASHER, M8 v SuHF  F18XF105X16 1
G-25 | 98T-0201-505 SPLIT PIN, @g2x152 E:ll e B2X154 !
C- 26 | M81-2223-001 MARK, lever operation o=y - =~2 .
G-27 | MB1-0819-001 | WIRE, tension Frvay T4 %— 1
G-28 | 106-0496-008 9 SPRING, tension pull Fuvay byl SR 1
G-29 | 9NT-0600-003 | NUT Fy 1
G-30 | 9NP-0600-043 | NUT, nylon FAvy Fub 1
G-31 | M81-1011-000 | WIRE, side clutch ALY 759F TA¥— 2
G-32 | M08-1016-000 | PIN, E5T 4= Ey 2
G-33 | 9ST-0151-603 | SPLIT PIN, ZI5X16£L | 1) > g15x16£ 2
G-34 | E23-1158-001 LEVER, ASS'Y combination| av e v.i— 7, 1
G-35 | E13-1158-001 LEVER, ASS’Y clutch 75 9F VA= Ty 1
G-36 | M83-1013-000 MARK, side clutch F4Y 730F <=—z 2
G-37 | M40-4312-000 | WIRE, throttle 2aybr T4 y— 1
G-38 | 9CV-1500-001 | BELT, convex S AT E I 2
G-05 | M81-5600-020 LEVER, ASS’Y, adjusting | y2wvF 041 Lo 7,0 1
G-39 | M81-2217-000 | LEVER, adjustivg ¢~ | yapa ) peq voie 1
G-40 | 124-0831-000 GRIP,10(reg3'ndle_mng 10297 (79) :
G-41| T12-0413-000 PIN, ptain hed e3T 4= v 1




Ny FILBSGR

G- HANDLE GROUP

N FIVBAKR
G- HANDLE GROUP

Rify| 2 — FNO. il i # e W OE
NO. CODE NO. PARTS NAME UNIT REMARKS
G-42| 9RP-0600-003 |[RIN,R RE> 3
G-43| M81-2218-000 SPRING 27N S 1
G-44| M81-2216-000 | PIN, fixing handle Ay praFLEY 1
G-45| M81-2221-001 BOLT, Fu b 1
G-46| 9NL-1000-013 | CAPNUT ay7Fy b 1
G-47| M81-2220-001 | WASHER WA & 1




H.

A—%1 h/ -k

ROTARY COVER GROUP

| §—-23.24,25

|
|
i

i

H B=%Yhs—BE
" ROTARY COVER GROUP

R4%E5| 22— FNO. A ) %, 154 % =
NO. | CODE NO. PARTS NAME i REMARKS
1 T
H-01 | MB1-0501-001 |ROTARY COVER ASS'Y | ®—-%Y #°- T7»¥ V4V| 148 |H-1~32 [-1~40
H- 1 | M81-2293-000 | BEAM | e—a 1
H- 2 | 9BT-1006-003 | BOLT,M10X60 H®ak M10X 60 2
H- 3 | 9SW-1000-003 | SPRING WASHER, g10 |~x¥#Hx £10 2
H- 4 | 9NT-1000-003 | NUT,M10 F, b+ M10 2
H- 5 M81-0524-000 STAY, center cover YR = fpl— RF— 1
H- 6 | 9BT-0802-003 | BOLT,M8x20 KAh M8X20 1
H- 7 | 9BT-0805-003 | BOLT ,M8X50 Krk M8X50 1
H- 8 | 9SW-0800-003 | SPRING WASHER, &8 Sx¥HARX F8 2
A | H— 9 | 9NT—0800-003 | NUT,M8 (s b M8 2
L3 1
|| H-10 | M81-0531-001 | REAR,COVER R (YxHs— R 1
| H-11 | MB1-0519-001 | REAR,COVER L YxHes— L 1
H-12 M81-0533-001 | COVER, rotary A-R r—%1) #%- A-R 1
a ) H-13 | M81-0549-000 | MARK step caution TYEL Fav4 =—7 1
H-14 | M40-0518-000 | MARK, belt cover AN HA— == 1
H-15 | M81-0534-001 | COVER, rotary A—L m—4&Y #H<— A-L 1
H~16 | M48-0431-000 | MARK, handling drum KSa MYTYHA =-2 1
H-17 | MB1-2321-000 | MARK,model SRV4V HEvF =—2 SRVAV 1
H-18 9BT-0802-003 | BOLT,M8X20 Kb M8x20 8
H-19 | 9SW-0800—003 | SPRING WASHER, & 8 SxFHR Z8 8
H-20 | 9NC—0800-063 | CUP NUT,M8 7/u%s b M8 8
H-21 | MB1-2252-000 COVER, rotary B-R -4y #3—- B-R 1
H-22 | M81-2253-000 | COVER, rotary B-L | m—2Yy #H-— B-L 1
H-23 | 9rw-0800-003 | PLAIN WASHER 8¢ ESYHE 8¢ 8
H-24 | 9SW—0800-003 | SPRING WASHER &8 SEYHX F8 8
H-25 | 9BT-0802-003 | BOLT M8x20 KAh M8Xx20 8
H-26 | M81-0537-000 | RUBBER, flap A-R Av=a A-R 1
H-27 | M81-0538-000 | RUBBER, flap A-L Avza A-L 1
@ ® H-28 | M81-0539-000 | RUBBER, flap B AvTsa B 2
H-29 | M81-0540—-000 PLATE, retaining rubbe: Avda AY¥x 4
H-30 | 9SW-0600-003 | SPRING WASHER, &6 ARFHR 6 10
H-31 | 9BT-0601-603 | BOLT,M6x16 Krh M6X16 10
H-32 | M67-0915-000 PLAIN WASHER, &6 eS¥HR Z6 2
H-33 9NT-0600-003 NUT, M6 51+ M6 10
—18— —19—




a—4Uyh/x—B#&
ROTARY COVER GROUP

27

A—4% Uy Hx—B&k

ROTARY COVER GROUP

anEr|  2— FNO. B8 i % b 5
NO. CODE NO. PARTS NAME UNIT REMARKS
I- 1| M81-0517-001 BAR, adjusting TR b oS- 1
I- 2| 9BT-0806-503 BOLT,M8X65 Kt M8X65 1
I- 3| 9SW-0800-003 | SPRING WASHER, 28 SExPHE L8 1
I- 4| 9NT-0800-003 NUT,Ms8 F» b+ M8 1
I- 5| M81-0541-000 ARM, adjust Tox AL T-4 2
I- 6| M40-3515-000 STAY, adjust Tor AN RT - 4
1- 7| 9BT-0801-603 BOLT, M8X16 HFrb M8X16 4
I- 8| 9SW-0800-003 SPRING WASHER, & 8 SERYHE B8 4
[- 9| 9NC-0800—063 | CAP NUT,Ms 77u%y b M8 4
[-10 | M40-3517-000 CLAMP WASHER A 757 Tyvy A 1
[-11 | M40-3518-000 CLAMP WASHER B 29v7 Yuve B 1
[-12 | M40-3519-000 CLAMP BOLT, adjust TIwRE— 75T Kb 1
[-13 | M81-2254-000 SIDE COVER,R vy R 1
I-14 | M81-2255-000 SIDE COVER,L y27:3y L 1
[-15| T12-0967-000 MARK, safety TrEreayy=—7 2
1-16 | M81-2228-000 MARK, line S4ve—7 1
[-17 | MB1-2227-000 | MARK, line G4ve-g 1
[-18 | MB1-2236-001 METAL COMP, fixingL | 354 #52 a»7 L 1
I[-19 | M81-2237-001 METAL COMP, fixing L |=2F4%+2 =av7 L 1
[-20 | MB1-2263-000 SPRING 27Y v 2
1-21 | 9NP-0800-043 NUT, nylon M8 >4yt M8 2
[-22 | M81-2240-000 METAL, fixing L ay4nFrs L 1
[-23 | M81-2238-000 METAL, fixing a4 HnFs 2
[-24 | M81-2235-001 METAL, COMP ,fixing R | 254 #+2 =a»7 R 1
[-25 | MB1-2250-001 METAL, COMP,fixing R | 274 #%+2 a>v7 R 1
I-26 | MB1-2239-000 METAL, fixing R a4 hFrs R 1
[-27 | MB1-2260-000 PLATE, rubber B-R Ta7v-+ B- 1
[-28 | MB1-2262-000 SUPORT, B-R ##-+ B-R 1
1-29 | MB1-2259-000 PLATE, rubber B - L Fa7v-F B- 1
[-30 | MB1-2262-000 SUPORT,B-L yHX-p B-L 1
1-31 | 9BT-0601-203 BOLT, M6Xx12 Hrk M6X12 8
[-32 | 9NC-0600-063 CAPNUT, M6 7sury b M6 8
[-33 | 9SW-0600-003 SPRING WASHER, g6 |~“*¥7% gs 8
[-34 | MB1-2257-000 PLATE, rubber A-L Tasv-+ A-L 1
[-35 [ MB1-2258-000 | PLATE, rubber A-R Za7v-+ A-R 1
[-36 | M81-2261-000 SUPORT, rubber A TaYHE-F A 2
I-37| 98T-0601-403 BOLT, M6x14 Ak M6X1 4 4
I-38| 98T-0600-003 WASHER , #6 v IY¥Hx F6 4
I-39| 9SW-0600-003 SPRING WASHER &6 SRYHE F6 4
I-40| 9NT-0600-003 NUT, M6 Fy b M6 4




y EmBR
" WHEEL GROUP

e
" REAR WHEEL GROUP

HmAk

Y. WHEEL GROUP

REES| o— FNO. £ i % e S
NO. CODE NO. PARTS NAME UNIT REMARKS
J— 1 | M58-1111-000 TUBE, wheel HAA-N Fa-T 2

J—- M26-1111-000 PIN axle eVl Er(¥av) 2

J- 3 | 9RP-1023-003 R-PIN, 10 REY 10 2

J— 4 | M81-1105-001 | TIRE ASS'Y 4.00-7 R |#4% 4.00-7 T»¥ R 1

J- 5 | M81-1106-001 TIRE ASS'Y 4.00-7 L |44% 4.00-7 7»~ L 1

J- 6 | M26-1111-000 PIN axle VeVl €Y 2

J— 7 | 9RP-1023-003 R-PIN,10 REY 10 2

/
A é/\
7/
K R&E®
" REAR WHEEL GROUP
E.Hjﬁ% 22— FNO. g[g =3 % é{ég ﬁsﬁ %
NO. CODE NO. PARTS NAME UNIT REMARKS
K-01 |[C01-1029-000 | REAR WHEEL ASSY €Yy Tuv 14 |Ki~4 b
2/ A
K- i(‘ M8 1-24#5~000 FORK COMPL, rear wheel | vy 7,-7 (52) 1
K- 2} - WHEEL P .
N A - S X
M40-5146-000 | SHAFT, fiting wheel vy M) 1

K- 4 | NT -1200-003 | NUT, Mis6 Fub M16 1
K- 5 | M23-0619-001 LEVER, fitting B v A9k LsS- B 2
K- 9BT-1203~003 BOLT

Ak 12X304




L

JAxX¥% - FZ7L0—9—R%
CROSS BLADE SHAFT-DRUM ROTOR GROUP

3 ORIk 2K, B RO LR

AN IS
03
( 26
L
N
01
- 13 17
L L

JORFAZ e FSLAA—45—BHK

V4V X

CROSS BLADE SHAFT+<DRUM ROTOR GROUP

REES| 33— FNO. 5 i 2 PRF W OE
NO. CODE NO. PARTS NAME UNIT REMARKS
L- 0 [M81-0276-000 | SHAFT COMPL, tilling fiEaE  (52) 1
L- 1 [M81-0277-000 CROSS BLADE SHAFT(L) 7axH% (L) 1
L- 2 |M81-0278-002 CROSS BLADE SHAFT(R) |smx®2 (R) 1
L- 3 | 9BB-6009-002 BALL BEARING #6009 2RS| #~1~7Y)>7 46009 2RS 2
L- 4 |9RS-4500-015 SNAP RING S-45 RF 9TV S-45 2
L- 5 [M40-5131-000 SEAL,wi th shaft St 2
L- 6 |M81-0279-000 GEAR, cross Rz Fr- 2
0>§0-02-0
L- 8 | 90R9263~280 O-RIMG o>z 2
L- 9 |9RS-2800-000 SNAP RING S-28 2F 7 Yrs S—-28 2
! L-10 [M81-0280-000 | SEAL, sponge 2By ven 2
L-11 |M81-0281-000 | WASHER, seal v-n WA 2
‘ L-12 | M81-0282-000 CAP Fro7 2
] L-01 [M81-5300-410 | | CROSS BLADE GSHERE§,Y 7uxf] 6=4 Ty 1 | H13~Hz21
‘ ﬂ oL-134M81-0719-000 V | BLADE,M81 L F#[ M81 L 2
¢L-14-{M81-0739-000 ¥ | BLADE,M81 R >4 M81 R 2
Ado
L-17 |M81-2418-000 BLADE, L. benc Pl -2t L 1 | 65ASL
L-18 M8 141@9/—000 | BLADE, R benc Fi—2—-dip R 1 65ASR
L-19 |M52-0724-000 BOLT, fitting blade [ R A rancb 6
L-20 |9SW-1000-003 SPRING WASHER ¢10 SREFAR $10 6
L-21 |9NT-1000-003 NUT Mi0 Fo b M10 6
78 —
L-02 -5300~420 DRUM ROTOR ASS’'Y MFam - g~ Ty 1 | H22~H25
L-22 |M81-2400-000 DRUM ROTOR (L) Foan—s— (L) dJ€ 1
L-23 |M81-2401-000 DRUM ROTOR (R) Fam—z2- (R)  pv 1
L-24 |9NL-1000-003 LOCK NUT, Mi0 a7ty b M10 2
L-25 |M40-0502-000 BOLT, setting’ dram MSaty b oRAL 2
) % L-03 |M81-5300-430 |BLADE,10 SHEETS ASS’Y | FZam-z-7#RI12#K Tvv 1
L-26 |M81-0719-000v |BLADE, M8iL F#R  M81 L
L-27 |M81-0739-000 « | BLADE, M81R F2L M81 R
L-28 [R14-0515-000 BOLT,droot—small aHE HIFEP 1é
L-29 |9SW-1000-003 SPRING WASHER ¢10 SFYHE $10 12
L-30 [9NT-1000-003 NUT, Mi0 Fub M10 12
__25____




v ARRRRE
" ACCESSORY PARTS GROUP

v, (IR
" ACCESSORY PARTS GROUP

R#iE5| - FNO. 5 0 % G S
NO. CODE NO. PARTS NAME UNIT REMARKS
M- 1 | M40—4411-000 SPANNER, box 13X17 Ky Z7ZX A SF— 13x17 1
M- 2 | M40—4412-001 WRENCH, box 17 Koy sx vvF 17 1
M- 3 9TL-1701-901 SPANNER, 17X19 =284 17x19 1
M- 4 | M26-1111-000 PIN,axle shaft Vyvs ¥Er 1
M- s 9RP-1023-003 R-PIN,10 R ¥y 10 1
M- ¢ M40-0502-000 BOLT, setting dram FSaks b oAnb 1
M- 7 9NL-1000—-003 LOCK,NUT,M10 2y F» b M10O 1
M- 8 | MB1-4428-001 INSTRUCTION MANUAL |3 | Y4y 1
M- 9 INSTRUCTION MANUAL |xvy>y pY+y 1
M-10 | FA2-1297 SPANNER, box Iy b LrF 1
M-11 KN1-3001-AA @ DRIVER 2RI o NI 5- 1
M—-12

TOOL BAG 2%y Fom 1

- —27—




